

TEST REPORT

Job No./Report No TR618453

Date:7 July 2014

Page 1 of 6

LISANS KIRTASIYE OFIS GEREÇLERİ SAN VE TIC AŞ
 BOSTANCI YOLU CAD EMIN SOK NO 26 YUKARI DUDULLU UMRANIYE ISTANBUL
 TEL: 0216 415 45 65-66
 FAX: 02164150992
To the attention of Okan Sivas

The following sample(s) was (were) submitted and identified by/on behalf of the client as:

Sample No.	Sample Description
A	Artdeco Marble Paint 30 ml in blue

Client's reference No. : TR 618453
 Buyer : Hardline
 Order No. : Not Provided
 Division : Stationery
 Model/Style No. : 16B-10 BLUE
 Article No. : Not Provided
 Age Grade : Y016B-05 RED, Y016B-01 YELLOW, Y016B-10 BLUE
 Manufacturer : Lisans Kirtasiye AŞ
 Country of Origin : Turkey
 Country of Destination : Istanbul
 Shipment Date : Not Provided
 Fiber Composition : Not Provided
 Fabric Weight : Not Provided
 End Use : Not Provided
 Sample Receiving Date : 11 June 2014
 Resubmit Date : 30 June 2013
 Test Performing Period : 11 June 2014 ~ 7 July 2014
 Submitted Care Label Instructions : Not Provided

Overall Conclusion : **PASS**

Test Results : Please refer to the next page(s).

Performed Test Summary: Selected test(s) as requested by client against Client's performance standard.

Test Requested	Result
This is not a toy, the test(s) was applied as per client request. There may be additional hazards and labeling requirements that are not covered by this standard:	
AS/NZS ISO 8124.1:2013 – Safety of toys – Part 1: Safety aspects related to mechanical and physical properties	Pass
AS/NZS ISO 8124.2:2009 – Safety of toys – Part 2: Flammability	Pass

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."



ACCREDITED

TEST REPORT

Job No./Report No TR618453

Date:7 July 2014

Page 2 of 6

Test Parameters	Result
Chemical tests	A1
Migration of Certain Elements	M

Test Parameters	Result
Physical tests	A1
Safety of toys Part 1 :Safety Aspects Related To Mechanical And Physical Properties	M
Safety of toys- Part 2 : Flammability	M

Remarks	:	M = Meets client's requirement
		F = Below client's requirement
		I = Inconclusive
		* = No specified requirement
Notes:	Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). Residual sample can be returned to client if requested.	

The test results relate to the tested items only.
Test reports without SGS seal and authorized signatures are invalid.
Reported results do not include uncertainties.
In this Test Report tests marked (1) are included in the IAS Accreditation Scope of this Laboratory. Opinions and interpretations expressed herein are outside the scope of IAS Accreditation.

Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş.

Eylem Yıldızlı
Customer Services Supervisor

Fatih Çakır
RSTS Manager



CTSL-F-5.10-1NF/01/06-2013/REV2

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol
Servisleri A. Ş.

İş İstanbul Plaza Bağlar Mah. Osmanpaşa Cad. No:95 E Girişi Güneşli 34209

Istanbul - Turkey
www.tr.sgs.com

t (90-212) 368 40 00 f (90-212) 296 47 82/83

Member of SGS Group (Société Générale de Surveillance)

TEST REPORT

Job No./Report No TR618453

Date:7 July 2014

Page 3 of 6

Component List / List of Materials for Chemical Test

Sample No.	Sample Description	Material No.	Component	Material	Colour
A	Artdeco Marble Paint 30 ml in blue	A1	Paint	Dye	Blue

CTSL-F-5.10-1NF/01.06.2013/Rev.2

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol
Servisleri A. Ş.

İş İstanbul Plaza Bağlar Mah. Osmanpaşa Cad. No:95 E Girişi Güneşli 34209

t (90-212) 368 40 00 f (90-212) 295 47 82/83

İstanbul - Turkey
www.tr.sgs.com

Member of SGS Group (Société Générale de Surveillance)

TEST REPORT

Job No./Report No TR618453

Date: 7 July 2014

Page 4 of 6

Migration of Certain Elements¹

Test Method: With reference to AS/NZS ISO 8124:3:2012

<u>Component</u>	<u>A1</u>
Antimony (Sb)	n.d.
Arsenic (As)	n.d.
Cadmium (Cd)	n.d.
Chromium (Cr)	n.d.
Lead (Pb)	n.d.
Mercury (Hg)	n.d.
Barium (Ba)	n.d.
Selenium (Se)	n.d.
Conclusion	Pass

Note(s):

n.d. = not detected

Detection Limit = Sb: 5 mg/kg, As: 2,5 mg/kg, Ba: 10 mg/kg, Cd: 5 mg/kg, Cr: 5 mg/kg, Pb: 5 mg/kg, Hg: 5 mg/kg, Se: 10 mg/kg

<u>Requirement by the client=</u>	
Antimony (Sb)	60 mg/kg
Arsenic (As)	25 mg/kg
Barium(Ba)	1000 mg/kg
Cadmium (Cd)	75 mg/kg
Chromium(Cr)	60 mg/kg
Lead(Pb)	90 mg/kg
Mercury (Hg)	60 mg/kg
Selenium (Se)	500 mg/kg

CTSL-F-5.10-1NF/01.06.2013/Rev.2

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

TEST REPORT

Job No./Report No TR618453

Date: 7 July 2014

Page 5 of 6

**

Results:

AS/NZS ISO 8124.1:2013 – SAFETY OF TOYS – PART 1: SAFETY ASPECTS RELATED TO MECHANICAL AND PHYSICAL PROPERTIES

AS SPECIFIED IN AS/NZS ISO 8124.1:2013 – SAFETY OF TOYS – PART 1: SAFETY ASPECTS RELATED TO MECHANICAL AND PHYSICAL PROPERTIES

Clauses relevant to the item:

Clause	Description	Result
4	Requirements	
4.1	Normal use	<u>Pass</u>
4.2	Reasonably foreseeable abuse	<u>Pass</u>
4.3	Material	
	4.3.1 Material quality (Visual Examination)	<u>Pass</u>
4.6	Edges	<u>Pass</u>
4.7	Points	<u>Pass</u>
Annex B	Safety-labeling guidelines and manufacturer's markings	
B.2	Safety-labeling guidelines	
B.2.2	Age grading	<u>Pass</u>
B.4	Manufacturer's Markings	<u>Pass</u>

AS NZS ISO 8124.2:2009 – SAFETY OF TOYS – PART 2: FLAMMABILITY

AS SPECIFIED IN AS NZS ISO 8124.2:2009 – SAFETY OF TOYS – PART 2: FLAMMABILITY

Clauses relevant to the item:

Clause	Description	Result
4.1	General Requirements	<u>Pass</u> <u>(See Result)</u>

N.B. : Only applicable clauses were shown.

****These tests have been performed at SGS Shanghai as subcontracted.**

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."



ACCREDITED

TEST REPORT

Job No./Report No TR618453

Date:7 July 2014

Page 6 of 6



* * *

End of Test Report

* * *

CTSL-F-5.10-1NF/01.06.2013/Rev.2

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

SGS Supervise Gözetme Etüd Kontrol
Servisleri A. Ş.

İş İstanbul Plaza Bağlar Mah. Osmanpaşa Cad. No:95 E Girişi Güneşli 34209

t (90-212) 368 40 00 f (90-212) 296 47 82/83

İstanbul - Turkey
www.tr.sgs.com

Member of SGS Group (Société Générale de Surveillance)